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I. SAMPLE DESCRIPTION 
Sample Name YX-Li-022148-LAR Battery Type YX-Li-022148-LAR 

Client Dong Guan Large Electronics Co., Ltd. 

Manufacturer Dong Guan Large Electronics Co., Ltd. 

Nominal Voltage 3.7V Rated Capacity 2200mAh 

Outer package Corrugated Case Inner package Corrugated Box+Clapboard 

Dimensions 19.5×21×30cm Cushion Bubble Bag 

Gross weight 10KG Battery number 48Pcs/Carton 

Client date 2010-11-07 Finished date 2010-11-26 

II. STANDARD 
<<Recommendations on the transport of dangerous goods>> 

III. TEST ITEM 
1.2m Drop test 

IV. CONCLUSION 
ITEM SAMPLE NUMBER CONCLUSION 

Drop test 1011093-085a~1 PASS 

The submitted samples were complied with the stated requirements of <<Recommendations on the 

transport of dangerous goods>>. 
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V. TEST METHOD 

The package of batteries is dropped from 1.2m 5 times per package. Each package is capable of 

withstanding a 1.2m drop test in any orientation without damage to cells or batteries contained 

therein, without shifting of the content so as to allow battery to battery (cell to cell) contact and 

without release of contents. 

 

 

VI. TEST APPARATUS 
SZSB-079 Drop test system      

VII. DATA 

Drop test 

Drop position Top Front Side Edge Angle 

Status PASS PASS PASS PASS PASS 
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